OWNER'S MANUAL
TION, OPERATION &

A NN
NS LA




CONVENTIONAL SHEDDER PULL TYPE,
FULL & SEMI-MOUNT MODELS: 1200, 1500, 1800, 2000

L0 T PUIC ST .. ittt et et a e 32 s e et eaa g ana s Pag. 4
Tt - T OO R PO SO U S PO OR U P U UTPUU PRIt S
N h et g T v o o) s TR OO SRy TP TSP U U UUUP U PR 6
OPEIBEOI .. ettt et 9
Set-UP & ASSEIMDIY. oot e 10
L0507 3 o) DU U OO ST OO O SO P RO PP SO TSSO EP PR 12
SerVICE & LUDTICAIOM. ..viiiiii oo e e ettt et I3
ServICe Parts Ordering . ... oo oo ettt e e 14
Reference Drawings for Service Parts -
Belt Tightener 107 .o 15
Main Housing Models 1200, ... e s 16
Drive Line Assembly Models 1200-1500.. ... PR U URU ORI PPPU 1T
Main Housing Models 1500~ 1800-2000.. ..ot 18
Drive Line Assembly Models 1800-2000........... oo 19
Semi-Mount Parts 1200-1500-1800-2000.. ...t 20
Full Mount Parts Conventional Shredder 1200-2000. ... 21
Caster AT ASSEIMIDLY oo 22
Jack Stand...........cooo e e 23
 Ratchet Jack ASSembBIY.......oo oo 24
Prll Type FIIECH. oot s 25
Hinging Guard & Rod. ... e 26
Knife Options............. O U S USSP PSPPSR PSPPI PPPPITET 27
Rockshaft Models 1200-1500 . e e e 28
Rockshaft Models 1800-2000............... SO UUS USRS SORUUURUPRRNY SO e, 29
Wheel Arm Assembly Removable . ... .. 30
POSTHON KIIIVES. ..o oottt b 31
10” Dia. Cylinder Assembly Models 1800-2000.................. 32
10” Dia. Cylinder Assembly Models 1200-1500........._............... TR P R VPPN 33
1-3/8-6 CVPTORAZ - (S40RPM) Pull Type Unit. ... 34
Gearbox - 540 RPM (1:1.81 Ratio) Rotor Speed..........oooiiiii e 35
Gearbox - 1000 RPM (1:1 Ratio) 1500 Rotor Speed...........o 36
Gearbox - 1000 RPM (1:1.35Ratio) 2000 Rotor Speed. ... 37
Gearbox - 1000 RPM (1:1.147 Ratio) 1750 Rotor Speed.............ooon o, 38
1-3/8-21 PTORAZ - (1000 RPM) Pull Type Unt. ... ..o, 39
1-3/8-20 PTORAZ - (1000 RPM) Pull Type Unit. ..o 40
1-3/8-21 CVPTO RA2 - Pull Type Unit- (1000 RPM).. ..o 41
1-3/4-20 CV PTO RA2 - Pull Type Unit - (1000 RPM)..........oooooooreies oo 42
1-3/4-20 CV PTORA2 - Pull Type Unit - Semt Mount (1000RPM) ... 43
1-3/8-21 CVPTO RA2 - Pull Type Unit - Semi Mount (1000 RPM) ... 44




(BE=FAYS oN ey O Lo s DM s e [T | S _
27 L6, QS ] WOISNVAL ONS_ 4y NIdHS HOF TIONNG L @IGY i = 7 -
TR OIS Yl ERa i | * _ﬁl ¢ Lo
e Tﬁﬂw e s om|ea .hn:usTa .mﬂ(n_ﬁ gelmons f B ¢ ﬁb e} _ﬁ-_A | |
NOW4O ¥3GGRHS  omsn susim (z¥( M@ W
MO 114 140830 # ININONOD | A JWEEI 3 4 _
Wl T HM SNV TNZ [(920T { |
INWHOIH SNWILONT 7925 4 Lw
3 HOLH SNV aNg QLCPE -

SNV THM SNvell (N SLC9E
R 1dNS THM SNV aNG 08¢t
INJ 1dNS THAM NV ONg LBCOE
ANIM A8 #000Z IOV ¢lced
W88 PXEGT TI0d PoEsl

M 29 HERSYARIYT <091

nGY T |SHSVAID OGN !

XJH 297 ION 9691

10499 X ST TI3HM 5¢18
JIEYAOWNIY ST T 1aONIES oregl

RSSO PR O
—

QVaH XGH .S eX S TI00 1A Fl
HOO1AOL DG 11N oeqe gl %1
QvaH XEH .0 108 Q%E L £ 2l
MG HIHSYATIDOT EFeL € 1L
X3aH O L NN 66Z | T gL

AVAIH XIH.G I TX U5 1S 1621 ot |
OVIH }EHOS TX 06 08 0gel [4 R o]+

iy

e e s " J.«l.ll..'lq’l,rlf]J,J,l

Ammslw INO¥4 01 93097 )
G9Z9¢ # 3IIVid

[aglgd Tieil | BRI — Lo
[Haw| AT | 30vE | SSUON | ABY| RO5T

‘Bupodsuel) usym peol au Jo sjppiw 8} OJuUl pualXs ||IMm JUNOWE JSBS| aU) 0§ Wal) 80B|d
‘pus Jayyie e payoepe ag Ueo sjseym pue anbuo} ay | "snbBuo} Bulind sty Uo Jyblam aanpal g
aiqissod se Jappalys Jo s|ppIli aU) o} Jeau se paoe|d ag pjnoys s|esym Jodsuel) pus ey |




ITEMIPART#|QTY |DESCRIPTION
11 18824 1 BELT TIGHTENER MOUNT SHREDDERS
- 2] 28462 T TIGHTENER ARM 10" IDLER SHREDDER
3] 12400 1|PIPE BUSHING.87x.156RMT
4] 18826 1|/ADJUSTER LOWER BELT TIGHTENER
5] 24587 1/ TIGHTENER HALF INNER
6] 2616 1]SPRING COMPRESSION 410# 5.5"FREE/.75"ID/1.43"0D
7| 24584 HTIGHTENER HALF OUTER
8/ 1696 1INUT.62 HEX GRADE 5 Z P.
9] 18825 1ADJUSTER UPPER BELT TIGHTENER
10} 28461 1{{DLER PULLEY 10"
11} 24589 2|BUSHING BELT TIGHTENER PULLEY 621D X 1.18
12] 2291 1[ZERK.12 PIPE STRAIGHT
13] 1263 3|BOLT.5 X 6.5 HEX HEAD GRADE 5 Z.P.
14] 2539 3INUT.5 TOPLOCK GRADE 8 Z.P.
15] 1302 1/BOLT.62 X 5.5 HEX HEAD GRADE 5 Z.P.
16| 2546 1INUT.62 TOPLOCK GRADE 8 ZP.
17| 12333 1|COUPHNG .12 NPT (STEEL) -
18] 24177 1HOSE .12 X 21.5" GREASE LINE |

COMPLETE RIGHT HAND TIGHTENER, PART# 28458

6/18/04 23454 - LH




24 xX0129 CBOLT, 42" X 2" HEX(HD

23 XO1602 FLAT WASHER .62

22 | XO1640 LOCK WASHER .62 -
| 21 | XO2846 4 NUT, 5/6* HEX HD TOPLOCK GR.8 9 | XOi598 FLATWASHER, 3/8* o
20 | XO1290; 4 BOLT, 5/8' X 1-3/4° LG, HEXHD 8 | XO1206 BOLT, /8" X 1" LG, HEX HD. B
19 | X28491 1 | MOUNI GEAR BOX 7 X173071 1 SHIELD, GEAR BOX

18 XO2564| B8 NUT, 1/4" HEX HD. {(LOCIKING) 5

17 XO1161) 8 BOLT, 1/4° X 5/8" LG, HEX HD. X124231 1 SHIELD, LH. UNE SHAFT {1200)

16 X14403, 4 LATCH, HOCD 5

15 X284731 1 SHIELD, LH. END L X124221 1 SHIELD, R.H. LINE SHAFT {1200}

14 X28472: 1 SHIELD, RH. END 4 XC1185 BOAT, 5/16° X 1" 1G. HEX HD,

13 XO1207; 4 BOLT, 3/8 X 1-1/4" LG. HEX HD. 3 x01597 FLATWASHER, 5/16°

12 X2844681 1 PANFL, RH. BOTTOM END 2 *02475 NUT, 5/16" HEX HD. (LOCKING])

11 H28467 | 1 PANEL, L.H. BOTIOM END

10 X024956! 12 | NUT, 3/8" HEXHD (LOCKING) L X280001 1 HOUSING, MAIN (1200}

TEM | PART NO,| QTY. ) DESCRIPTION TEM| PARTNO.} QTY. DESCRIPTION

SR YR A T gl e we R MANHONNG  Slhoe

-

16




oy,
30
3 \
ey
/ ;

8 | X20092; 2 BEARING, 1-3/4° 4-80U
7 1 X02291 2 | ZERK 18" NPT
6 | X12333 2 COUPLER, 1/8" NPT
5 xeqai7e 2 HOSE, GREASE LINE {1/8" X 30° LG}
4 X337, 2 SHAFT 1-3/4™ X 81-5/16" 1G. {1500}
X31366 2 SHAFT 1-3/4™ X 63-5/16" LG, {1200)
10 XO2646 NUT, 5/8" HEX HD TOPLOCK 3 | XO2408; 4 KEY, 3/8" X 2-1/2° L.
2 Xt 2 19T, CROSS & BEARING {NOT SHOWN)
¢ XC1290 BOLT, §/8° X 1.257L&" 1 X24239 2 U-~JOINT, 1-3/4* |
TEM | PARTNO.| QTY. DESCRIPTION TEM{ PART NO,| QTV. DESCRIPTION
oAz 31956 REFR NO. 20211 .
P . g B 91395 REVISED ﬁ—ﬁ DRIVE LINE ASSEMBLY O
'; - e A N L MODELS 1200-1500 3500106

17




1

18

8 | x01206 BOLT, 3/8" X 1" LG. HEX HD.
7 | X17307 | 1 | SHIELD, GEARBOX
X24173| 1 | SHIED, LH. LINE SHAFT {1500}
24 | X01602; FLATWASHER, 5/8" X24109| 1 | SHIELD, LK. INE SHAFT (2000}
23 | X01640 LOCKWASHER, 5/8" 6 | X24065| 1 | SHIELD, LH, LINE SHAFT (1800} -
22 | Xo1291 BOLT, 5/8" X 2 LG. HEX HD GR.5 ] i
21 | XO2646 NUT, 5/8" HEX HD TOFLOCK GR.8 | o
20 | X01290 BOLT, 5/8° X 1-1/2" LG, HEXHD X241721 1 | SHIELD, R-H. LINE SHAFT {1500) -
19 | X28491] 1 | MOUNT, GEAR BOX X24108| 1 | SHIELD, R.H. LINE SHAFT (2000) -
18 | X02564 NUT, 1/4" HEX HD. (LOCKING) 5 | X24064 | 1 | SHIELD, RH. LINE SHAFT {18C0)
17 | XO1161 BOLT, 1/4° X 5/8" LG, HEX HD. B
16 | X14403; 4 | LAICH, HOOD
15 | x28473| 1 | SHIELD, LH.END 4 | 02475 NUT, 5/16° HEX HD. (LOCKING)
14 | xo8472| 1 | SHELD, RH.END 3 | X01597 FLATWASHER, 5/16’
13 | %01207 BOLT, 3/8" X 1-1/4° LG. HEX HD. 2 | XO1185 BOLT, 5/16" X 1* LG, HEXHD.
12| x28467| 1 | PANEL LH. BOTIOMEND
11 | X28466 PANEL. R.H. BOTTOM END ; | X28001| 1 | HOUSNG, MAIN {1500)
10 | X01598 FLATWASHER, 3/8° X28002 | 1 | HOUSING, MAIN (1800)
‘? X02496 NUT, 3/8" HEX HD. LOCKING} X28003| 1 | HOUSING, MAIN {2000}
PART NO. oEscmpnON [TEM|_PART NO.| QY. DESCRIPTION B
W [ 8 [sr2e8 [ REVISED ng; Kt MAIN HOUSING W
ﬁr\ TR e i A MODELS 1500-1800-2000 SCEO0102




e N JEm AN AW W AN AW e

/
/
g
iy
) [
DA
9
10

NEW STYLE VoR GEAZ X

WITH (% SPLINE - RiY9AD
NGO

N

® S
7

21 | X02475 NUT, 5/16" HEX HD TOPLOCK NQTE ITEMS #11 THRU #21

20 | XO1597 FLATWASHER, 516"

19 1 XO1185 BOLL, 5/16* X 1" LG, HEX HD USED ON 1500° WITH ROTOR

18 | X02646 NUL, 5/8" HEX HD TOPLOCK T

17 | XO1290 BOL, élS‘X!-SM‘ LG. HEX HD 'SPEED 1750 + 2000 RPM

16 | X02539 NUT, 1/2° HEX HD TOPLOCK § | X20092] 2 | BEARING, 1-3/4' 48001

15| XO1600 FLATWASHER, 1/2" 7 %0291 2 | ZERK. 1/8 NPT

14 | XO1249 BOLL, 1/2* X 1-1/4" LG, HEX HD. & | Xi2333 2 | COUPLER, 1/8" NPT

13 | X24223| 4 | PLAE, MOUNTING 5 ["X341791 2 | HOSE, GREASE LNE (1/8" X 30" LG.)

12 1 X16895 | 4 | BEARING, 2° A-BOLT L X246 2 SRR 1-34"X 1121116 LC.2000)

11 | X24203 | & | SLEEVE, 1-8/4" X34235 | 3 | SHAFT, 1-3/A° X 100.11/16° 1G.(1800)
XO2546 NUT, 5/8* HEX HD TOPLOCK 30406 4 | KEY, 38 X 21/ LG

10 3TXi2911 2 | KW, CROSS & BEARING (NOT SHOWN)

5 T XO1990 BOL, 5/8" X 1-5/4" LG, TRB4539 T 2 | UJOINT, 1-3/8°

NEM | PART NO.| @, DESCRIPTION FEM| PART NO., QY. DESCRIPTION
. / B {9-13.95 D e L DIRIVE LINE ASSEMBLY RN 20 ...

NBALZERS "S-l R - g el e

19




@
(o)

|
o

(71| x0256 NUT, 5/6” HEX HD. TOPLOCK
| 10| %01602 FLATWASHER, 5/8"
9 | x01293 BOLY, 5/8° X 2-1/2° LG. HEXHD
" 243711 | TUBE. MOUNTING (2000}
x24417| 1 | TUBE, MOUNTING (1800) g
15 | X28416] 1 | TUBE, MOUNING (1500) ‘
X28415| 1 | TUBE, MOUNTING (1200) 5 | XO1777] 6 | NUT, 3/4" HEXHD. TOPLOCK
4 | XO1313| 6 | BOLL 3/4"X 2-1/2 LG HEX HD.
14 | XO1290 BOLT, .62 X1.75 {3 | X17299| 2 | PN, 1-716 DA X 9 LG
13 | X0129) BOLT, 5/8" X 2" LG. HEX HD 2 | %0584 2 | PIN, 77167 LYNCH
12 | X01294 BOLT, 5/8" X 2.75 LG, HEX HD 1 | X24377 | 1 | HACH, 2-POINI
fIEM | PART NO.| @Y. DESCRIPTION TEM|_PART NO.| QY. DESCRIPTION
=y syl [a e | REVSED  Im SEMI-MOUNTPARTS LMoL o8
- I3 AT e o meronorreveon e 1200-1500-1800-2000 SC500116

20




e T e

JEE A AN

l 10 | 24355 2 | MOUNT, PVCT
= 9 | XO1777 6 | NI, 3/4" HEX HD. (OCKING)
) X01349) 3 BOLT, 1" X & LG, HEXHD.
!_ 6 | Xaase2| T | TUBE LFT
20 | X01609: 4 FLAT WASNER 1.37° & | X245701 1 TUBE, UNKAGE
14 | X36334 2 45" G 4 X017790 3 NUT, 1* HEX HD. {LOCKING)
l 13 | X36336: 2 PIN, 3.6271G,
= 12 | XO2884| 5 PIN, 7/16° X 2" LYNCH 2 X36352] 2 PIN, I-1/4" X 4.75" LG.
N XO1313] 6 BOLY, 3/4° X 2-1/2° LG, HEX HD. 1 X243471 1 "A" - FRAME
MEM | PART NO.| QTY. DESCRIPTION EME PART NO.| QTY. DESCRIPTION
WW\}MQ B ]9-1395 REVISED E"ﬁ-:%”% FULL MOUNT PARTS igax&; No.zﬂm
£ IS, | o | Smenormai e e | CONVENTIONAL SREDDER 22002460 SC500115

21




NOITE:

22
1O ORDER A COMPLETE CASTER WHEEL ASSEMBLY .

{MEMS 1 - 31), USE PART NUMBER X20007.

(2)
kS
23)
: &Y ® 24

TO ORDER A COMPLETE CASTER ASSEMBLY ) \

(TEMS 13, 14, 15), USE PART NUMBER S RN
X18232. - \ ()

30 @ 25) (26 25)@
16T %01206] 2 | BOLT, 3/8°X 1° LG. HEX HD.

31 1 XOB125] 1 | WHEEL 15 X 6" 6-BOLT (NOT SHOWN] 151 X18888. 2 | BUSHING, 2' TENSION

30 | x18887| 1 | SPACER 14| 02291, 1 | ZERK /8" NPT GREASE

20 | X18935| 1 | HUB, 6-BOLT W/CUPS 13| X18886| 1 | HOUSING, CASTER

08 | XO2605, 6 | NUT, WHEEL 12 x18182] 1 | LNK, CASTER BOTIOM

27 | XO2604] 6 | SIUD, WHEEL 11 T X181927 2 | PN, SHORT PNOT

26 | _x07598] 2 | CURBEARING 10| XO1697] 8 | NUT, 3/4" HEX HD.

25 | X18900| 2 | CONE. BEARING 9 | XO1641] 8 | LOCKWASHER, 3/4"

24 | X18934. 2 | SEAL a1 x18191] 2 | PN, LONG PNCT

23 | X18905] 1 | SPACER 7 1 XOT325] 8 | BOIL 3/4"X 8" iG. HEX HD.

22 | x02048] 1 | PN, 532° X 2-1/2 LG, COTTER 5| X18175] 2 | PLAIE, MOUNTING

21 | XOU754, 1 | NUT, 1" CASIE 5 | X18177] 1 | ANGLE LH. MOUNTING

20 | X18891 1 | SPINDLE, 1-1/2" DIA. X 13-1/2'1G. 4 | x18181 1 | LNK, CASIER TOP

19 | x18889] 1 | FORK CASTER 3 | X18176] 1 | ANGLE, RH. MOUNTING

18 | XO2496] 2 | NUT, 3/8* HEX HD. {LOCKING) 2 | %01605] 5 | FLATWASHER 1°

17 | X18893| 1 | BRACKEL RETAINER T X02591] 4 | NUT, 1 UNF HEX HD. (LOCKING)

NEM| PARTNO.| QY. DESCRIPTION TEM. PARTNO.! QITY, DESCRIPTION

. 1 » YF -t IDRAWENG NO.

e s 3 7]3\#\ REv. | OAE DESCRFTICN OF REVISON 7 P CASTER ARM ASSEMBLY ] SCs0C114

22




i1 J— E I i+ I 1 I g » I—

— I I | —_— I

- /A |

ﬁ]\\
LS
7
6
i
5 XO1777( 6 NUT, 3/4" HEX HD. TOPLOCK
4 XO1313 . & BOLT, 3/4° X 2-1/2° LG. HEX HD.
3 | Xi7299 1 2 PIN, 1-7/16" DIA X 9 LG,
2 | XO2584; 2 PIN, 7/16" LYNCH 7 | X243841 2 PIN, HICH ]
1 | X24377 | 1 HIICH, 2-POINT 6 | X28476 1 STAND, JACK
TEM ! PARTNO.| QY. DESCRIPTION fTEM] PARTNO.| QTY. DESCRIPTION
> p B |9-12.95 REVISED %’%’f‘— ACK STAND REE o |
[ £ | AT, [rev | o DESCIPRON OF REVEION (e} WS sSCs00113
23



| NOTE:

i

| ASSEMBLY, USE PART NUMBER X12267.

E
1
’%
ll TO ORDER A COMPLETE RATCHET JACK
1
l

4 | Xi2952] 1 HMOUSING, MAIN

7T X195 1 | FINGER RATCHET |3 |~ 2 | BN DA INCLUDED W/JACK)

6 | xX12956| 1 | HANDLE 2 14| CLRHARPN (INCLUDED W/JACK)
i x12953 RATCHET TTXa2951 | 2 | SCREW YOKE ASSEMBLY
eRo[an . omcmion ___|[TEM| AUINO e DECRPION

REE NO. 12267

Wé’ | B o108 REVISED E RAICHET JACK ASSEMBLY FW S
'y Zlffi\__u_jg T RN OF REVSON[Rm TR SCs001

LA




T J J—_ A . N J— I

-

]

USE THIS ABJUSTMENT MOUNTING
HOLE FOR 1-3/4" 1000 RPM PTO.

USE THIS ADJUSTMENT P\IIOEJNTING—~W—-l
HOLE FOR 1-3/8" 1000 RPM PTO, j

AN

USE THIS ADJUSTMENT MOUNTING
HOLE FOR 540 RPM FTO,

NOIE:

1O ORDER A COMPLETE PULL TYPE HITCH
(ITEMS 1 & 5], USE PART NUMBER X24283.

ITEM #6 (X10520) IS INCLUDED WITH TONGUE

JE N EE EE .

I HITCH, BUT CAN BE ORDERED SEPARATE.
8 XOV7771 6 NUT, 3/4" HEX HD. [LOCKING) 4 XO1697; 1 NUT, 3/4* HEX HD.
l 7 | XO1313| 6 | BOLL 3/4" X 2-1/2" LG, HEX HD. 3 | X01641] 1 | LOCKWASHER 3/4"
- & X1056201 1 SWIVEL, MALE (INCLUDED W/ATEM #5) 2 X01320] 1 BOLT, 3/4° X 5" LG, HEX HD.
5 X24284| 1 HITCH, TONGUE 1 X242957 1 TONGUE, ADJUSENG
HEM | PART NO.| QY. DESCRIPRON TEM] PART NO.. QFY, DESCRIPTION
} paE! E 1605 . NOL 20209
P & . Q\}Wz 8191395 | REVISED ;ﬁﬁr— R T
!mm}%fé Rev.| OAE | DECRPICNOFREASON el e PULL TYPE HITCH SCs00110

25




S
241041 2 ROD, HINGE {20 FT. UNIT)
3 X24103 2 ROD, HINGE (18 FL UNIT) 5 X28450 GHARD, HINGING 5 5/8
24188 2 ROD, HINGE (15 FT. UNRT) X28045 GUARD, HINGING 11 3/8 _
A12365 2 ROD, HINGE (25 FTL UNI) ] XO1850] 2 PIN, 1/8" X ' LG, ROLL
TEM | PART NO.! QY. DESCRIPTICN MEMI PART NCO.| QIY, | DESCRIPTION
1 REF. NO. 20204
WEALZERS - S D G
> - 7& T R ;‘: o2 HINGING GUARD & ROD i SCE0010
26




DM SDAINY 4
!

27

DNIDVAYUNS AYdvH /M O77IC DNIDVAUNS dYVvH /M 1€EhT
DNIDVAYUINS AYvH O/M 6999C DNDOVAUNS AdYUVvH O/M  LETYT
D4INY 2AIS D4INYl dND WS
-u9 /S , N

e




9

8

7

&
)
ITE

23

01293

2

U""NUT, 1* HEX HD TOPLOCK
BOLT, 1* X 3-1/4" LG. HEX HD

SPACER, LOWER

¥o4765] 1 | ROCKS

MEM| PART NO.{ SY.

DWER
BOLT, 5/8" X 2-1/2° LG. HEX HD
-—DESCRIPTION :

M| PART NO.| ST,

SALZERS Ao =

#__r,__“’__w___,__#’—————r——#__ﬁ___
HAFT (15 F1

Yo42641 1 | ROCKSHAFT(12 F1)
s | X02546 NUT, 5/8% HEX HD TOPLOCK
e
My %ol290] | BOWL 5/6° X 1-3/4° LG, HEX HD.
BEARING. ROCKSHAFT
DESCRIFTION

R




L LI

15 | %24301] 1 | BAR ROCKSHAFT SPLICE: i
14 | X01298! BOLT, 5/8" X 3-3/4° LS. EB(HD. 8 %24312[ 1 | ROCKSHAFL R H, (2000)
13 | XO1779 NUT, 1* HEX HD TOPLOCK X24266] 1 | ROCKSHAFL, R H. [1800)
12+ X01354 8OLT, 1° X 3.25" HEXHD 7 724315 1 | MGUNT, L H, CYUNDER
11 | x242767 2 | ARM, CLEVSS 6 | XO1294 BOLT, 5/8" X 2-3/4™ LG. HEX HD.
5 | X24271; B8 | BEARING, ROCKSHAFT
10 4 | X01291 BOLT, 5/8" X 2* HEXHD.
¥24313) 1 | ROCKSHAFT L H. (20C0) 3 | XO2546 NUT, 5/8% HEX HD TOPLOCK
242671 1 | ROCKSHAFT L. H. [18C0) 2 | X01290 BOLT, 5/8" X 1-3/4* HEX HD.
G | xo4282 2 | SPACER LOWER 1 1 x23414 | MOUNT, R H. CYUNDER
EM| PART NO.| QY. DESCRIPTION || FEM| PARTNO.| QY. DESCRIPTION
: B [#199 st Lo ROCKSHAFT Ber R, TS
- 7ﬂ\ ed | DAE CECRFION OF REVECN el T MODELS 1800-2000 5C500108
29




7O QRDER A COMPLETE WHEEL ARM ASSEMBLY
(HEMS]234567891OH 12,
13}, USE PART NUMBER X28423

10 ORDER A COMPLETE DUAL ARM ASSEMBLY
(TEM 19, NOT SHOWN), USE PART NUMBER
X21490C. '

TO ORDER A COMPLETE HUB AND SPINDLE ASSEMBLY
(TEMS 5, 6, 7,8, 9,10, 11, 12},
USE PART NUMBER X18240

53T w01257] 1 | BOUTBX3VGRE 1
21 | X02539| 1 | NUT.5HEXHDTOP LOCK |
120 | X18241] 1 | SPINDLE _J ,
[ 15 | x21490] 1 | DUAL WHEELARM ASSEMBLY (NOTSHOWN) |1 9 | xi2a41 1 @ HUS 6-BOLT WICUPS
|78 | %OB126] 1 | WHEEL 15" 6-80LT (NOT SHOWR) |8 ] X09089, 6 | BOLL /2-20UNEX1-1/2'LG. WHEEL
17 | Xx15354] 1 | BOLT WHEEL ARM T |7 xO286) 1 | ZERK 1/4'-28
16 | 016020 2 | FLATWASHER 5/8" 76 | XO6663] 1 | CUP OUTER
15 | XO1640] 2 | LOCKWASHER, 5/8" B | X06665 1 | CONE OUTER
14 | XO1696] 2 | NUT, 5/8° HEXHD. 4 | XO1608] 1 | FLATWASHER, 1’
113 | xo8425 1 | ARM, WHEEL 3 | XO1754, 1 | NUT 1"CASILE
|12 | xoo572| 1 | SEAL GREASE 5 T xoo048] 1 | PN, 5/32 X 2-1/2"1@. COTIER
11 | X065731 1 | CONE INNER , L Xi2aaz] ) | CAP, HUB W/ZERK _
/110 | x08574] 1 | CURINNER | [Txoseesl 1| CARHUB —
fEM| PARTNO.| QY. DESCRIPTION | TEM| PART NO.| QY. DESCRIPTION
Y @W? B }m,,s REVSED ‘%J WHEEL ARM ASSEMBLY W
. TR e REMOVABLE 8880117

30




£E9Z0
B8 X 5T L X 99° ONIHSNE ParleX Z

Y
Na E
I 305 | AV | 69GFEX €
mm.xc._c@.muzfm:mz{mmﬁmx v
~._<
m<
m<

A001 201 29" INN QrSeoX G
2dINA NS LETYTX 9
PerLIEX L

BGTX 01X 99" ONIHSNG |

o

N

HE T T N O O OO%OT B O ' T BN O O B




21 BOLT INCLUDED W/X26870)
20 | X26870| 2 | BUSHING, 2-3/16" QD
19 | X26872| 2 BEARING, 2-3/16" 4-BOLT (ECCENTRY
18 | %02291| 2 | ZERK 1/8° STR NPT
17 | X12333| 2 | COUPLER, 1/8* NPT
16| 24178 2 | HOSE, GREASE UNE (1/8' X 10" LG}
15 | x24100| 2 | STIFFENER, BEARING
14| x01290 BOLT, 5/8° X 1,75" LG. HEX HD.
13 |LX27510] 2 | ROIOR 8'DIA (2000)
X27509 | 2 | ROTOR, 8' DIA. (1800) o
12 | X02496 NUT, 3/8" HEX HD. TOPLOCK
11 | X01598 8 | FLATWASHER 3/8"
31 | X02408] 2 | KEY.37°X25 10| X01207 BOLT, 3/8" X 1-1/4" REX HD.
30 | X24322) 4 | CLAMP GREASE HOSE o | X28041| T | SHIELD GREASE LNE L
29 LOCKWASHER (INCLUDED W/X24222) X28040 | 1 | SHIELD GREASE LINE RH
28 BOUT (INCLUDED W/X24222) 8 | X24177 2 | HOSE, GREASE UNE {1/8"X 21-1/2°L
| 27 | X24222| 2 | BUSHING, 1-3/4° QD 7 | X02546) NUT, 5/8" HEX HD. TOPLOCK
26 | X24074| 2 | SHEAVE 16'3C 6 | X01295. BOLT, 5/8° X 3" LG. HEX HD.
25 15 | %26871] 2 | BEARING, 2-3/16" 4-BOLT ({SET SCREV
X28499| 2 | BHI, 3C90 4 | X02475 NUT, 5/16" HEX HD., TOPLOCK
oq | X17476] 2 | SHEAVE, 8" 3C {1000 RPM SPEED-UP) 3 | X01597 FLATWASHER, 5/16°
X24073| 2 | SHEAVE 10.5° 3C (1000 RPM] 2 | X0n86 BOL, 5/16" X 1-1/4" LG. HEX HD.
23 | X02439] 2 | KEY, 12 X2-1/2°LG | | X28044 | 2 T RING, GRASS {1°C))
22 LOCKWASHER (INCLUDED W/X26870) X27589 1 4 | RING, GRASS {2-PC.)
FEM | PART NO.| QTY, DESCRIPTION || TEM| PART NO.| Q1. DESCRIPTION
W\é’ Alowves | omomarapase P71 10" DIA. CYLINDER ASSEMBLY ’%E%\%G’Na
| ol A 3 TR, B o cooEouc AN e MODELS 1800 - 2000 ~ SC5C

32




R

i A A aw B BN E BN A B B B OB OO OBE O =

2] [~ BOLT {NCLUDED W[X26869)
20| X26869| 2 | BUSHING, 2-3/16"@D" - N
19 | X26872| 2 | BEARING, 2-3/16° d»BO_L {ECCENTRIC LOCK] |-
18 | X02291] o | ZERK T8'SIR NPT ,
17 | X12383] 2 | COUPLER, 1/6" NPT -
16 | X24178 | 2 | HOSE, GREASE LINE (1/8" X 107 LG,)
15 | 'X24100| 2 | STIFFENER, BEARING
14} X01290 BOLT, 5/8* X 1.75" LG, HEX HD.
13 X27808 | 2 | ROIOR. 8'DIA. (2000) |
X27507 | 2 | ROTOR, 8° DIA. (1800}
12 | XO2496| - NUT, 3/8* HEX HD. TOPLOCK
1i | XO15968| 8 | FLAIWASHER, 3/8° _ }
31 [ X02408] 2 | KEY 37X 25" 10 | %01207] - BOU, 3/8* X 1-1/4" HEXHD. |‘
30 | X24322| 4 | CLAMP GREASE HOSE o | X28041 1 I SHIELD GREASE LNE LK
29 | X12391 ! 2 | SHEAVE 16™2C X28040 | 1 | SHIELD GREASE LINE RH
28 LOCKWASHER INCLUDED WX 2390) & | X24177] 2 | HOSE, GREASE UNE (1/8"X 21-1/2" LG}
27 - BOLT (INCLUDED W/X12390) 7 | X02546 NUT, 5/8" HEX HD. TOPLOCK
26 | X27469| 2 | BUSHING, 1-3/4" QD 2 GRPULEY 6 | %01294 BOLT, 5/8" X 3" LG, HEX HD.
gs | p . o | 5 | X3871] 2 | BEARING, 2-3/16" 4-BOLT (SET SCREW LOCK)
X28437| 2 | BElT 2C90 4 | X02475 NUT, 5/16* HEX HD. TOPLOCK
54 _ - 3 | 01597 FLATWASHER, 5/16°
X12388 1 2 | SHEAVE 10.5° 2C 2 | XO1186| - | BOLL /16" X 1-1/4° LG HEX HD.
23 | X024390 2 | KEY, 1/2*X2-1/Z1G. | |.X28044] 2 | RING, GRASS{PC. . E
22 LOCKWASHER (INCLUDED WX26869) X27589 1 4 | RING, GRASS [2-PC.) .
PART NO. DESCRIPTION Ll mEM] PARTNO.| @i, ' DESCRIPTION -
% xh}w/ Ajswos|  oncuatabst  ESETE 10" DIA CYUNDER ASSEMBLY [ -——
5 /ﬂ‘\ v | oo DESCRITON OF RN ] MODELS 1200 -16500 | SC500139

33



KNIVES USED PER SHREDDER

SIDE KNIFE QUANTITIES1997-PRESENT

MODEL |[AMOUNT(P/N's 26569 OR 3144
1000 104
1200 128
1500 160
1800 192
2000 216
2200 240
2400 256
2500 264
CUP KNIFE QUANTITIES 1997-PRESENT
MODEL AMOUNT (P/N 24237)
1000 52
1200 64
1500 80
1800 96
2000 108
2200 120
2400 128
2500 132

(10" ROTOR)*™ 3/9/05




HICHE] 1 =77 ]

W A (91995 | ORIGINAL RELEASE

=1,

21 BOLT (INCLUDED W/X26869)
20 | 248691 2 BUSHING, 2.3/16" QD' -~
19} X26872) 2 | BEARING, 2-3/16" 4-BOUT (ECCENTRIC 1OCK)
18 | 02291 o | ZERK 1/8° IR NPT
17 | X12333] 2| COUPLER, 1/8" NET
| 16| X24178° 2 | HOSE, GREASE LINE (1/8° X 10° LG
161 X24100] 2 | STFFENER BEARING
14 | x01290 BOLT, 5/8°X 1,75" LG, HEX HD.
13 1. X27508 | 2 | ROTOR. 8* DIA. (2000) -
X27507 | 2 | ROYOR, 8° DIA. {1800)
12 | X0O2496 NUT, 3/8" HEX HD. TOPLOCK
P _ }JI XO1598| 8 | FLATWASHER, 2/8"
31 | X024081 2 | KEY .37°X 2.5 10| XO12G7 BOLY, 3/8* X 1- /A" HEX HD.
30 | X24322 | 4 | CLAMP GREASE HOSE X28041 | 1 SHIELD GREASE LINE LH i
29 | X12391 | 2 | SHEAVE. 16 2C | X28040| 1 | SHIELD GREASE LINE RH ;
28 LOCKWASHER (INCLUDED WX 2390} 8 | X24177¢ 2 | HOSE GREASE UNE (1/8" X 21-1/2° LG !
27 BOLT (INCLUDED W/X12390) 7 | xO2546 NUF, 5/8* HEX HD. TCPLOCK
26 | X27469 | o | BUSHING, i-3/4" @D 2 GR PULLEY 6 | XO1294 BOLT, 5/8* X 3" 1G. HEX HD. B
25 - | 5 | X268711 2 | BEARING, 2-3/16" 4-BO[] (SET SCREW LCCK)
X28437 1 2 | BELL2C %0 4 | X0O2475 NUT, 516" HEX HD. TOPLOCK ‘
24 3 | XO1597 FLATWASHER, 5/14" !
: X12388 | 2 | SHEAVE, 10.5" 2C 2 | XO1185 BOLT, 5/16" X 1-1/4° LG. HEX HD.
23 | XO243%9) 2 | KEY. 1/2* X 2-1/2"1G. ;) |X28044 | 2 | RING, GRASS (-PC.)
»_22 LOCKWASHER [INCLUDED W/X26869) X27589 1 4 | RING, GRASS {2-PC.)
PART NO, asscrz[msom TEMi PART NO.| @iy, DESCRIPTION
o] giees |

[REF, NO.
10" DIA. CYLNDER ASSEMBLY RELEOC. 2020

MODELS 1200- 1500 | Se800130

33



New Style Shredder Gearbox, 1000 RPM, Part# 8202

Started February 2004 3905




POl CuT UH SHAYT - CLD STYLE

7]

LR

izl B

75N

///

2
||(4 0
u/ °o

3
LETTER *8" LD / " o

i?_ AAAR
o 2 |

NOTE: | (1) \@

TO ORDER A COMPLETE Z

GEARBOX, USE PART NO. END OF PINION SHAFT

X22443, PAINTED BLUE FOR

IDENTIFICATION,
25 7 Xi3038] 1 | BUSHING, 1/2° X 1/8" REDUCER (NOT SHOWN}
24 | X131811 1 | PLUG, 1/2" NFT PIPE (NCT SHOWN) 12 XO1206] 16 . BOLT 3/8'UNC X 1"1G. HEXHDGR. §
23 | X130977 1 | PLUG, 1/8" NPT VENT [NOT SHOWN) 11| X17185] 1 | KFY 3/8"5Q. X 1.46"'lG.
22 | X22638| 1 | GEAR 29T 10| x22621| 1 | SHAFL THRU
21 | XO6997] 1 | PLUG, 1/4* NPT PIPE 9 | X22264| 2 | SEAL OiL{NATA73448)
20 | X22614. 1 | COVER OPEN B_| X22037| 1 | GEAR 167
19 | X22604 . AR.| SHIM, .007° (COVER) 7 | x22595| 1 | HOUSING, SIDE PORT ~
18 | X22603| AR | SHIM, .007*{1.75" DIA, SHAFT) 6 | X22602| 1 | CUR BEARING (3730)
17 | X22606] 2 | RING, SNAP {5160 - 175) |5 X17205] 1 | CONE BEARING (3782)
16 | X22611| 3 | WASHER 1.75°LD.X.179* THK. 4 | XOB8491] 3 | CUP BEARING (25520)
15 | X22607 | 1 | RING, SNAP {6160 - 200] 3 | X11477 3 | CONE, BEARING (25581)
14 | X22612! 1 | SPACER 2 | x22594 1 | SEAL Ol
13 X22615 1 COVER. CLOSED | 1 | X22620] 1 | SHAFT, QUiL
PART NO. DESCREPﬂON fEM| PART NO.| QY. DESCRIPTION
W Alomsos|  ORGNALREEAS Do GEARBOX - SA0RPM |80 22880
FEG| DA | DECHPTONCFRVECH o W {1:1.81 RATIO) SCH00148 ¢

35




375 QUTDUT SHATT - b STYLE

G e @ﬁ@
T . o)

4
) ;

Y/
(a) e
3 '/ 2 4 |7 e

o, ir /

/
) /2 \
= J

LEFER %" LD.

_ 16 1
177 m\@
NQOIE:

TO ORDER A COMPLETE
£ END OF PINION SHAFT
GEARBOX, USE PART NO. SAINTED YELLOW FOR
X21599. IDENTIFICATION.
[ 127 %01208] 16 | BOL, 3/8"UNC X 1°LG. HEXHD GR. &
55 T xi30381 1 | BUSHING, 1/2° X 1/8° REDUCER fNOT SHOWN) | 111 X17185] 2 | KEY, 3/8°SQ X 1.4¢'LG.
52 | Xa3181] 1 | PLUG, 1/2° NFT PIPE (NOT SHOWN) 101 X22619| 1 | SHAFT, THRU )
21 1 513097] 1| PLUG, 1/8" NPT VENT (NOT SHOWN] G | x22264] 2 | SEAL OIL (NATA73448)
50 | X08657| 1 | PLUG, 1/4" NPT PIPE 5 | %22599| 2 | GEAR, 22T W/1.75" BORE
19 | Xo2614] 1| COVER OPEN 7 %20595| 1 | HOUSING, SIDE PORT -
18 | X22604] AR.| SHIM,.007" (COVER) 5 x22602| 1 | CUR BEARING [3730)
17 1 x22603 | AR | SHIM. 007" (1.75" DIA SHAFT) 5 x17205, 1 | CONE, BEARING {3782)
16 T x22611] 3 | WASHER, 1.75° LD, X.179" THK. 4 | X08491] 3 | CUR BEARING (25520) B
15 | X22606| 3 | RING, SNAP (5160 - 175) 3 TX11477| 3| CONE, BEARING (25681)
14 | X22610] 1 | SPACER 5 x22594| ' | SEAL OL -
13 | ¥x20615] 1 | COVER CLOSED 1 Tx22620| 1| SHAFT, PINION
MEM | PART NO.| QII. DESCRIPTION | [ TEM] PARTNO.| QY. DESCRIPTION
- Ty | A eases ORIGINAL RELEASE L0 GFARBOX - 1000 RPM }:‘—M NO._ 22
mﬁ?\ = M;_—*E e ﬁ%’* (1:1 RATIO) 1500 ROTOR SPEED | SCH0C

36




R Jm A (E A JE N N W S B A S B A B s e

- LETTER "G* 1.D.
ARAR
) : 16 E
NOTE: 17
TC ORDER A COMPLETE i
GEARBOX, USE PART NO. 7 - |
X21525, ~—— END OF PINION SHAFT OPTIONAL ITEM
PAINTED GREEN FOR ¢ SUGGESTED FOR
IDENTIFICATION. G{i\i HEAVY DUTY USE
25 | X36299 ! 1 | Ol COOLER ] N
54 | %13038 7 T BUSHING, 1/2° X 178" REDUCER (NOT SHOWN) || 12 | XO1206] 16 | BOLT, 3/8' UNC X 1' LG, HEXHD GR. §
23 | X13181] 1 | PG, 1/2* NPT PIPE (NCT SHOWN) 17| X17185| 2 | KEY, 3/8°SQ. X 1.46°LG. |
50 | X13007| 1 | PLUG, 1/8° NPT VENT (NCT SHOWN) 10| X22619| 1 | SHAFT, THRU
21 X22600| 1 GEAR, 27T 9 X22264; 2 SEAL OIL {NAT473448)
20 | XO6997, 1 | PUJG, 1/4° NPT PIPE 8 | x22601| 1 | GEAR 207
19 | x22614] 1 | COVER OPEN 7 | X22595| 1 | HOUSING
18 | X22604| AR | SHIM, .007* (COVER} § 1 X22602! 1 | CUP BEARING (3730)
17 | X22603| AR.| SHIM, .007°{1.75" DIA. SHAFT) 5 | X17205| 1 | CONE, BEARING (3782)
16 | X22611| 3 | WASHER 1.75°LD. X.179"THK. 4 | XOB491] 3 | CUR BEARING (25520}
15 | X22606| 3 | RING, SNAP (51460 -175) 3 | x11477. 3 | CONE BEARING (25581)
14 | X22610| 1 | SPACER 2 | X22594] 1 | SEALOL ]
13 | x22613, 1 | COVER, PLAIE 11 X22620] 1 | SHAFT, PINION _
TEM] PART NO.| QY. DESCRIPTION TEM. PARTNO.| QY. DESCRIFTION !
f Sy | A ees|  ORGNALREEASE e GEARBOX- 1000 RPM e
. i USSRV oA | DecemonOFRemON w1 {1:1.25 RATIO) 2000 ROTOR SPEED|  SC50014%9__

37



136" piATPUT SHAFT - oid STYLE

2 T
" ////Il /

7
i

2
%

i
NOTE: (7] \@
TO ORDER A COMPLETE Z
GEARBOX, USE PART NO. END OF PINION SHAFT
X22501. PAINTED ORANGE FOR
IDENTIFICATION,
75 | x36299] 1| OI COOLER
124 X13038 1 BUSHING, 1/2° X 1/8* REDUCER {NOT SHOWN) 12 XO1208) 16 BOLL 3/8° UNC X 1"LG. HEXHD GR. 5 .
23 | X13181| 1 | PWG, 1/2° NPT PIPE (NOT SHOWN) F31 1 X171851 2 | KEY, 3/8 $Q. X 1.46° LG,
95 | X13097| 1 | PLUG, 18" NPT VENT (NOT SHOWN) 101 X226191 1 | SHAFT, THRU
21 | X22616 1 GEAR, 281 £ Xo20484 . 2 SEAL, OIL (NAT473448)
20 | 069971 1 | PLUG, 1/4° NPT PIFE 8 | X026171 1 | GEAR 24T
19 | x22614| 1| COVER OPEN 7 | x22595] 1 | HOUSING
18 | X22604| AR.| SHIM, .007" (COVER) 5 | %22602] 1 | CUP BEARING (3730
17 1 %02603| AR.| SHIM, .007" (1.75' DiA. SHAFT) 5 [ X172081 1| CONE, BEARING (3782)
16 | %29611| 3 | WASHER, 1.75"1.D. X .179° THK. 4 | X08491| 3 | CUP BEARING [25520)
15 X22606| 3 | RING, SNAP (5160 - 175) 3 | X11477| 3 | CONE, BEARING (25581}
14 | x22610| 1 | SPACER 2 | x2259a] 1 | SEAL, O
13 | x22613, 1 | COVER PLAE 1 | %22620| 1 | SHAFT, PINION
MEM | PART NO.| QY. DESCRIFTON TEM. PARTNO.| Q. DESCRIPTON
SP '}i\“}”‘%’ Aloarss | omomaLpeesse  tER GEARBOX - 1000 RPM W
= b ;’" = WEV.] DA DESCRETON OF REASON TRl TwS {1:1.147 RATIC) 1750 ROTOR SPEED) SC50015

33




WALTERSCHEID PULL TYPE SHREDDER CV PTO, 1 3/8-21, 1000 RPM

S

3

QN @ _ ®)
wu //////AHW/////A “_ O\
J“, S @
3 ° !
YOOOHA 4 YO0 @
OVERALL COMPRESSED LENGTH, CROSS TO CROSS IS 39.76"
ITEM |PART# |QTY |DESCRIPTION ITEM |PART# |QTY |[DESCRIPTION

1 17169 1'YOKE 1 3/8- 21 SPL 14| 50853 11SHIELD TUBE INNER SHREDDER CV
2| 17194] 1IDOUBLE YOKE 15| 17201 11CV CONE & BRG ASSY
3| 17195 1|ZERK-IN ITEM 2 16| 50582 1|SHIELD CONE 4 RIB
4| 17196 1/INBOARD YOKE S4 17| 17163 1|SHIELD CONE 7 RIB
5/ 50620 1/CROSS & BEARING KIT 18| 16818 8|SCREWS IN 15,16,&17
6| 17168 2{SPRING PIN 10x90 191 17171 1ISUPPORT BEARING
71 50650 1/INNER PROFILE S4GA 20) 16815 1|SAFETY CHAIN
8] 50651 1|PROFILE & SLEEVE $5 SHREDDER CV 21/ 16816 1|DECAL QUT-IN ITEM 13
9 17162 1|PROFILE & SLEEVE $5 SHREDDER CV 22| 16817 1|DECAL INN-IN ITEM 8
10| 50575 1/ OVERRUNNING CLUTCH 23 16820 1/ ZERK-IN ITEM 8
11| 17157 1]JCROSS & BEARING KIT 24 1]LUBRICATION DECAL
12| 16814 2|BEARING RING SC25 25 17172 11LOCK COLLAR KIT
13] 50652 1{SHIELD TUBE OUTER SHREDDER CV 26| 17197 1|CROSS & BEARING KIT

COMPLETE PTO PART# 81680

3/10/05




WALTERSCHEID PULL TYPE SHREDDER CV P10, 1 3/8 b, 040 IRIIV

B T W SN P ;wﬂ 3o m
“
W. st 5

ST O
% 4o

A Y

OVERALL COMPRESSED LENGTH, CROSS TO CROSS IS 37.80"
ITEM |PART# [QTY DESCRIPTION ITEM |PART# |QTY |DESCRIPTION

1} 50762 11'YOKE 1 3/8-6 SPL 147 50766| 1 |SHIELD TUSE INNER WALTERSCHEID 540 CV SHREDDER
21 17194 1!DOUBLE YOKE 15! 50624 11cy CONE SHIELD AND BEARING ASSEMBLY
3| 17195 11ZERK-IN ITEM 2 . 16| 50450 1 |CONE SHIELD OUTER PTO SHREDDER CV DIRECT DRIVE
4] 50621 1|INBOARD YOKE S4 17! 17163 11SHIELD CONE 7 RIB
5| 50620 1ICROSS & BEARING KIT 18} 16818 8|SCREWS IN 15,16,&17
6| 17158, 2ISPRING PIN 10x90 _ 19 17171 1|SUPPORT BEARING
71 50763 1 [INNER PROFILE S4GA WALTERSCHELD 540 CV .mxmm@omm 20{ 16815 1|SAFETY CHAIN
8| 50764 1 {PROFILE $5 & SLEEVE WALTERSCHEID 540 CV SHREDDER 21| 16816 1]DECAL OUT-IN ITEM 13
9| 17162 11YOKE INBOARD WALTERSCHEID 221 16817 1|DECAL INN-IN ITEM 8

10| 50575 1|OVERRUNNING CLUTCH 23| 16820 11ZERK-IN ITEM 8

11 17157 1{CROSS & BEARING KIT 24 1|LUBRICATION DECAL

12| 16814 2!BEARING RING SC25 25| 17172 1|LOCK COLLAR KIT

13| 50765 1 | SHIELD TUBE OUTER WALTERSCHEID 540 GV SHREDDER 26| 17197 1|CROSS & BEARING KIT

COMPLETE PTO PART# 82535 05



WALTERSCHEID PULL TYPE SHREDDER CV PTO, 1 3/4-20 1000 RPM

*RY e : :
.”_ ﬁ : | , .
_ o TR e e ’
W @J s \////Mﬁrh//u////m, NO. ) @ ;ﬁ\.o.lu. . m e Q\ | 5
. Wdd =
9Q 6@ “ D 0
| ) 4 @M @
OVERALL COMPRESSED LENGTH, CROSS TO CROSS IS 39.76"
ITEM [PART# |QTY |DESCRIPTION ITEM |PART# |QTY |DESCRIPTION |
11 16792 11YOKE 1 3/4- 20 SPL 14| 50653 1/SHIELD TUBE INNER SHREDDER CV
2| 17194 1\ DOUBLE YOKE 15| 17201 11CV CONE & BRG ASSY
3] 17195|* 1/ZERK-INITEM 2 : 16; 50450 1|SHIELD CONE 4 RIB
4 17196 1|INBOARD YOKE $S4 17| 17163 1|SHIELD CONE 7 RIB
5 50620 1/CROSS & BEARING KIT 18, 16818 8|SCREWS IN 15,16,&17
6| 17158 2|SPRING PIN 10x90 19] 17171 1/SUPPORT BEARING
71 50650 1IINNER PROFILE S4GA 20, 16815 1ISAFETY CHAIN
8{ 50786 1|PROFILE S5H AND SLEEVE : 21| 16816 1|DECAL OUT-IN ITEM 13
9| 17162 1/INBOARD YOKE S5 221 16817 1|DECAL INN-IN ITEM 8
10] 50575 1/ OVERRUNNING CLUTCH 23] 16820 1 ZERK-IN ITEM 8
111 17157 1/CROSS & BEARING KIT 24 1|LUBRICATION DECAL
12, 16814 2|BEARING RING SC25 25| 17173 1|LOCK COLLAR KIT
13| 50787 1/SHIELD TUBE OUTER 26] 17197 - 1|CROSS & BEARING KIT
COMPLETE PTO PART# 65334 3/10/05

W W W N W N N N NN N NN N OB OB B BN



N W Y

T 1 Y

aﬂmx

OVERALL COMPRESSED LENGTH, CROSS TO CROSS IS 22.05"

ITEM|PART#|QTY|DESCRIPTION ITEM|PART# QTY |DESCRIPTION
1 117200] 1 |YOKE 13/420SP WALTERSCHEID { 10 |50656| 1 [SHIELD TUBE OUTER RICE SHREDDER
2 (17157 2 |CROSS & BEARING KIT 11 | 50657 | 1 |INN SHIELD TUBE RND
3 117158 1 |SPRING PIN 10x90 12 116814 1 |BEARING RING SC25
4 171591 1 |YOKE INBOARD WALTERSCHEID | 13 [ 16815 1 [SAFETY CHAIN
5 50654 1 |PROFILE INNER S4GA PRICE SHEDDER | 14 | 16818 1 |SCREWSIN 9
6 [50655| 1 |rroFILE & SLEEVE S5H RICE SHREDDER | 15 | 16816 2 |DECAL OUT-INITEM 10
7 17173 1 |COLLARKIT 13/4 WALTERSCHEID | 16 | 16817 1 |DECAL INN-INITEM 6
8 50575 1 |OVERRUNNING CLUTCH 17 117171 1 |SUPPORT BEARING
9 11716831 1 |SHIELD CONE 7 RIB

COMPLETE PTO PART# 65177

3/9/05




s0/6/e 0€vZ8 #14Vd Old 3131dINOD

g1d L INOO AI3IHS] L [egliL] 6

ONIMVYIE 1HO0ddNS| L [LZLZL T 71 HOLNTO ONINNNYYIAO| | [s/606| g

O WILINIFNNITVOZA| | [Z189L| 91 | QISHOSHILIVM 8/8 b LI ov 105 R FIAVIR Y]

Ol WILINIFLNO TvO3d| Z [9189L| G| |¥30a35Hs 3014 Hes IAT578 % 319004 L |GGS90S| 9

6 NI wgmmow L w_\wm_\ 7l H3AUIHS F0IHd YOS YNNI I140Nd L GO0G G

NIVHO ALIAVS| | [G18OL| €1 | AIFHOSYILIVM GavoaN] DIOA| L [6GLLL| ¥

SZOS ONIY ONIYv3g| .1 [y189L | z) 06X0L NId ONIIdS| L |8GL/L 1 ¢

aNY 39NL AT13IHS NNI| | 125905 | L1 LM ONIMY3E 2 SSOYD| ¢ (/G611 ¢

H3AAIHHS 30IY Y3LN0 38nL di3iHs 3 @@@O@ 0l JIFHOSHILTIYM dS LZ 8/5 L IFHOA L 6i7/.1 L
NOILdIMOSIA[ALD [#19Vd [NT L] NOILdIMOSIA[ALD (#LMVd NI L]

«50°C¢ SI SSOYD 0L SSOYD ‘HLONIT A3SSITULINOD TIVH3A0

86X D) & €&l DAONAE EXb

()

IAILSLS AL A
_ > 0

AL,

p mk 3@

fffff

¢

|

¢

Ndd 0001 12-8/€ | ‘OLld ¥3AAIYHS AILNNOW “D_MIOmmm._].._<>>

1) .




NEW STYLE SHREDDER GEARBOX, 540 RPM, PART# 82450

item#| Qty | Part# |Description

1 1 {22615|COVER - PLATE

2 1 122595|HOUSING GEARBOX PRAIRIE #1018 *

3 2 129604|SHIM .007 (COVER) PRAIRIE #1544

4 1 122614|COVER OPEN PRAIRIE #4142-2

5 1 |50797|COVER - OPEN 3/8" NPT

6 3 | 8491 |[BEARING CUP INNER

7 3 111477 |BEARINGCONE SUPERIORBOX

8 2 |22264|SEAL 1.751D 3.0"0D CR# 17678*USE#36522/LAG SERV
9 1 150798|SHAFT THRU 1.75" PRAIRIE SHREDDER GB 2004
10 | 1 150514/PLUG.37 NPT ALLEN HEAD LAGOON GEARBOX
11 8 | 1206 |BOLT.37 X. 1 HEXHEAD GRADE 5 Z.P.

12 1 [22602|BEARING CUP

13 | ™ |17205/BEARING CONE LARGE SUPERIOR BOX

14 1 122594|SEAL OIL PRAIRIE#1489 RUBBER COATED

15 2 |22606|SNAP RING 1.75 1D PRAIRIE #1620 (5160-175)

16 2 122611|WASHER 1.751D X 179 PRAIRIE #2855

17 1 122620|SHAFT PINION PRAIRIE #4558

18 1 117185|KEY.37 X .37 X 1.43 HARDENED

19 1 122603|SHIM .007 X 1.75(SHAFT) PRAIRIE #1543

20 1 122638|GEAR 29T (1.75 BORE) PRAIRIE #1290

21 8 | 1204 |BOLT.37 X 1/2 HEXHEAD GRADE 5 Z.P.

22 1 113097 |BREATHER .125"NPT BRASS 5# PSI VENT*FOR-ACTUATOR USE 31 43
23 1 113038|HEX REDUCER 5MP X 12 FP HP
24 1 | 8907 PIPE PLUG .50-14 NPT SQ HD

STARTED FEBRUARY 2004 3/9/05




- NEW STYLE SHREDDER GEARBOX, 540 RPM, PART# 82450

L

L ]

4 S|

|

|

3/9/05

STARTED FEBRUARY 2004




New Style Shredder Gearbox, 1000 RPM, Part# 82025

item#| Qty | Part# |Description
1 1 122595|HOUSING GEARBOX PRAIRIE #1018
2 2 |22599|GEAR 22T (1.75 BORE) PRAIRIE #1290
3 3 |11477|BEARINGCONE SUPERIORBOX
4 3 | 8491 [BEARING CUP INNER
5 1 117205|BEARING CONE LARGE SUPERIOR BOX
6 1 {22602|BEARING CUP
7 2 122264|SEAL 1.75 1D 3.0"0D CR# 17678*USE#36522/LAG SERV
8 1 122594|SEAL OIL PRAIRIE#1489 RUBBER COATED
9 2 122603{SHIM .007 X 1.75(SHAFT) PRAIRIE #1543
10 2 122604|SHIM .007 (COVER) PRAIRIE #1544
11 | 3 |22606|SNAP RING 1.75 ID PRAIRIE #1620 (5160-175)
12 2 117185|KEY.37 X .37 X 1.43 HARDENED
13 k16 | 1206 |BOLT.37 X 1 HEXHEAD GRADE 5 Z.P.
14 1 113097 |BREATHER .125"NPT BRASS 5# PSI VENT*FOR ACTUATOR USE 31438
15 1 | 8907 |PIPE PLUG .50-14 NPT SQ HD
16 1 113038|HEX REDUCER 5 MP X .12 FP HP
17 1 150514|PLUG.37 NPT ALLEN HEAD LAGOCN GEARBOX
18 1 |22610|SPACER PRAIRIE #2853
19 3 122611/WASHER 1.75 1D X .179 PRAIRIE #2855
20 1 122615|COVER - PLATE
21 1 122614|COVER OPEN PRAIRIE #4142-2
22 1 {50854|SHAFT THRU 1.75" PRAIRIE SHREDDER GB 2005
23 1 |22620{SHAFT PINION PRAIRIE #4558

Started February 2004 3905




.

A A A

| — | - { Hi

l

[ BN B B N B O N

SHREDDER OVERRRUNNING CLUTCH, PART# 50575

-

- -

2

N\

3 45506, B8

FACAALL LRt LRt Lt id

g

d

ITEM | PART# | QTY. [DESCRIPTION
1 | 50583 | 1 |ZERK
2 | 50584 | 1 |CLUTCH HOUSING
3 | 50585 | 2 |LEAF SPRING
4 | 50586 | 2 |KEY
5 | 50587 | 1 |HUB 1.75"20-SPLINE
6 | 50588 | 1 |RING RETAINING
7 | 50589 | 1 |SNAP RING
8 | 50485 | 2 |BOLT 16 x110mm
9 3149 | 2 |NUT 16mm
10 | 50486 | 2 |BRIDGE

3/9/05




	0801_0001
	0802_0001
	0803_0001
	0804_0001
	0805_0001
	0806_0001
	0807_0001
	0808_0001
	0809_0001
	0810_0001
	0811_0001
	0812_0001
	0813_0001
	0814_0001
	0815_0001
	0816_0001
	0817_0001
	0818_0001
	0819_0001
	0820_0001
	0821_0001
	0822_0001
	0823_0001
	0824_0001
	0825_0001
	0826_0001
	0827_0001
	0828_0001
	0829_0001
	0830_0001
	0831_0001
	0832_0001
	0833_0001
	0834_0001
	0835_0001
	0836_0001
	0837_0001
	0838_0001

